
MAHARASHTRA
Phone : 4010437/4020781

/4037124/4035273
Fax : 24044532/4024068/4023516
Email : enquiry@mpcb.gov.in

Visit At : http://mpcb.gov.in

POLLUTION CONTROL BOARD
™»»™ Kalpataru Point, 3rd & 4th floor, Sion- Matunga

,_„____„ Scheme Road No. 8, Opp. Cine Planet Cinema, Near
Sion Circle, Sion (E),
Mumbai -400 022

Consent order No: - format 1.0/BO/AST/EIC.No-AM-5559-14/Amravati/A/CC- Date-
To,
Benzochem Industries P Ltd, *~
Plot No-B-24,25, MIDC Malkapur, ^
Tq-Malkapur, Dist-Buldhana,
Maharashtra, India.

Subject: Consent to Operate RED category.
Ref : 1. Earlier Consent granted vide No:-BO/JD-PAMS/EIC NO-AM-

2615-11/R/CC-210, Dtd-15/11/2011.
2. Minutes of CC/CAC meeting held on dtd:-27/06/2014.

3. Your application forjconsent Dated: 07/01/2014.
For: Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution)
Act, 1981 and Authorization under Rule 5 of the Hazardous Wastes (M, H & T M) Rules
2008 is considered and the consent is hereby granted subject to the following terms
and conditions and as detailed in the schedule I, II, III & IV annexed to this order:

1. The consent is granted for a period from:-28/02/2014 to 28/02/2017.

2. The proposed and/or actual capital investment of the industry is Rs.34.86 Crs. (As
per C.A. Certificate submitted by industry).

3. The Consent is valid for the manufacture of-

V$r$fef\?^
1 '^L : : •:' " ̂  • : ;: • r. . -: ,- :,•'& ̂ -i'.:::.: ̂  ;iî A%^^^

I

2

3
4
5

6
7

8
9
10
11
12
13
14
15
16

1

Para Chloro Phenyl Acetic Acid / 4-Chloro Phenyl
Acetic Acid
Ortho Methyl Benzyl Cyanide/ 2 Methyl Benzyl
Cyanide
Alpha Bromo Ortho Chloro Phenyl Acetic Acid
Para Chloro Meta Cresol
Alpha Bromo Ortho Chloro Phenyl Acetic Acid Methyl
Ester
Alpha Bromo Para Chloro Phenyl Acetic Acid
2-Methyl Phentl Acetic Acid/Ortho Methyl Phenyl
Acetic Acid
2-Coumaranone 30% with AceticAnhydride70%
2,4,6 Tri Chloro Phenyl AceticChloride
Propargyl-CM-Ester 55% Monochloro Benzene
4-Chloro Phenethyl Alcohol 2-(4 Chlorophenyl) Ethanol
Ortho Chloro Phenyl Acetic Acid
3-ISO Chromanone

40

40

05
15
05 ,

05
40

400
05
20
20
150
60

4-Methyl Benzyl Chloride (PMBC) j 20
2,4,6 Trimethyl Benzaldeyde 84% in Acetone
4- Methyl Benzaldeyhde (PMB) OR Para Methyl
Berizaldeyhde

25
30

Benzochem industries P Ltd, SRO/AkoIa/I/R/L/98218000



1
2
3
4
5
6
7
8

TOTAL
BY-PRODUCTS:-
Hydrochloric Acid (30%-32%)
Liquor Ammonia 25%
Hydrobromic Acid (40%-50%)
Sodium Bromide Solution in Water
Sodium Sulphate
Odium Bisulphite Solution/Sodium Sulphite Solution
Salt Solution
S@ittm Chloride

895

400
150
20
25
300
20

200
•E" 100

4- Conditions under Water (P&CP), 1974 Act for discharge of effluent:
Sr.
no.
1.

2.

Description

Trade effluent

Domestic
effluent

Permitted quantity
of discharge CMD)
37.25

10.0

Standards to be
achieved
As per Schedule -I

As per Schedule -I

Disposal

NIL(100%
recycled)
On land

5. Conditions tinder Air (P& CP) Act, 1981 for air emissions:
Sr.
no.
1.
2.

Description of stack /
source
Boiler
Thermic Fluid Heater(2Nos)

Number of Stack

1

Standards to be
achieved
As per Schedule -II

6. Conditions under Hazardous Waste (MH & TM) Rules, 2008 for treatment and
disposal of hazardous waste:

Sr.
No.
1
2

3

' .Type Of Waste ^§ySa$ejg^
' : :: - '••'•'. iv: •:" . '.. ;: •, -:- •-''Sf^'^ M? felK %^, ,W??t"UCSiA JS^W-]JAMIK®S;^

Distillation residue
Chemical Sludge
from waste water
treatment
Schl-II Cyanide
compound

20.3
34.3

A-10

5.0
0.3

2.0

Kg/day
Kg/M

Kg/day

—

—

lilltsX l c'5I?s:lS''§&iI
CHWTSDF
CHWTSDF

CHWTSDF

7. Conditions about Non Hazardous Waste:-

Sale to Brick manufacturers

8. The Board reserves the right to review, amend, suspend, revoke etc. this consent
and the same shall be binding on the industry.

9. This consent should not be construed as exemption from obtaining necessary
NOC/permission from any other Government authorities.

10. This Consent is issued as per MoEF Circular dated 14/12/2006, regarding change in
product mix.

For and on behalf of the
Maharashtra .Pollution Control Board

\)

\
(Rajeev^ufl

Mem

Benzochem Industries P Ltd, SRO/Akola/l/R/L/98218000 Page 2 o; 9



Received Consent fee of-
;Sr,:po.s.rAmount̂

1
2

150tlOO
335000

001215
001342

26/12/13
18/03/14

IDBI
IDBI

*The balance if any with the Board will be considered at the time of next
renewal of consent

Copy to: , izr
1. Regional Officer -Amravati and Sub-Regnal Officer-Akola MPCB- They are

directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB, Mumhai.
3. CC/CAC desk- for record & website Updation purposes.

Benzodiem industries P Ltd. SRO/Akola/I/R/L/98218000 ', Page 3 of 9



Scheduie-I

Terms & conditions for compliance of Water Pollution Control:

1) A] As per your application, you have provided the Effluent Treatment Plant (ETP) with the
design capacity of 120 CMD consisting of collection tank/oil separation
tank/neutralization tank,(2 Nos)/primary clarifier/aeration tank,/secondary
clarifier/Sludge Drying Beds/pressure sand filter .activated carbon fllter,3 stage
multiple effect evajgsrator.- §£

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade effluent so
as to achieve the following standards prescribed by the Board or under EP Act, 1986 and
Rules made there under from time to time, whichever is stringent.

SrNo.

01
02
03

04

05
06

07
08
09
10

Parameters
I. Compulsory Parameters

PH
.Suspended Solids

BOD 3 days 27 deg.O

COD
Oil & Grease
Total Dissolved Solids
Sulphate
%Sodium
TAN
Cyanide

Standards prescribed by Board.
Limiting Concentration in mg/1, except
for pH

5.5 to 9.0
100 mg/I.
100 mg/I
250 mg/I.
10 mg/1.
2100 mg/1.

1000 mg/1.
60% mg/1.
50.0 mg/1.
0.1 mg/1

C) The treated effluent shall be reused /recycled 100% for cooling. There shall be no
discharge on land OR outside factory premises.

A] The Applicant shall operate the sewage treatment system to treat the sewage so as to
achieve the following standards/ prescribed under EP Act, 1986 and Rules made there
under from time to time, whichever is stringent.

(1) Suspended Solids. Not to exceed 100 mg/1.
(2) BOD 3 days 27oC. Not to exceed 100 mg/1.

B] The treated sewage shall be soaked in a soak pit, which shall be got cleaned periodically.
The treated sewage shall be disposed on land for gardening/irrigation.

2) The Board reserves its rights to review plans, specifications or other data relating to plant
setup for the treatment of waterworks for the purification thereof & the system for the
disposal of sewage or trade effluent or in connection with the grant of any consent conditions.
The Applicant shall obtain prior consent of the Board to take steps to establish the unit or
establish any treatment and disposal system or extension or addition thereto.

3) The industry shall ensure replacement of pollution control system or its parts after expiry of
its expected life as defined by manufacturer so as to ensure the compliance of standards and
safety of the operation thereof.

4) The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Cess Act, 1977 and as ameMM7T57Tnstafling water meters, filing water cess
returns in Form-I and other provisions as contained in the said act. I

f\
Benzochem Industries P Ltd, SRO/Akola/I/R/L/982 18000

\ \y

\ X\e 4 of 1 0



Sr. no.

1.

2.
3.

4.

•ET

5.

Purpose for water consumed

Industrial Cooling, spraying in mine pits or boiler
feed
Domestic purpose
Processing whereby water gets polluted &
pollutants are easily biodegradable
Processing whereby water gets polluted &
pollutants are not easily biodegradable and are E

toxic *^-
Gardening/irrigation/plantation

Water consumption
quantity (CMD)
97.0

15.0
76.0

24.0

5) The Applicant shall provide Specific Water Pollution control system as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

Benzochem Industries P Ltd, SRO/Akola/I/R/L/98218000 \./\e 5 or 9



Schedule-il
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have install/ provided the Air pollution control (APC)system
and erected following stack (s) and to observe the following fuel pattern-

Sr. Stack . . • . </\:':'APC^--: :" •Height'igiType-rP of -.Quantity '£&%e£$SO*&'.
No. AttachedTo/: .-System -:Um;Mt^
1

2

3
4
5

Boiler &
thermic-heater

Chlorination
(2Nos)
Hydrolysis
Bromination
D.G. Set 320
KVA

Multicycle
ne jLust
collator

Scrubber

Scrubber
Scrubber

Acoustic
enclosure

33.0

-.

3 6

Coal/
Agro
waste

_ _

T-TSD

30.0 T/day

20.0 T/day
i__

300
Its/day

4.5

LO

300

iae-

6.0

2.

3.

4.

5.

The Applicant shall provide Specific Air Pollution control equipments as per the
conditions of EP Act, 1986 and rule made there under from time to time .
The applicant shall operate and maintain above mentioned air pollution control
system, so as to achieve the level of pollutants to the following standards:

Particulate
matter
Bromine
HCL(process)
NHa (process)

Not to exceed

Not to exceed
Not to exceed
Not to exceed

150 mg/Nm?.

3.0 ppm
35.0 mg/Nm3

50 ppm

The Applicant shall obtain necessary prior permission for providing additional
control equipment with necessary specifications and operation thereof or
alteration or replacemenalteration well before its life come to an end or
erection of new pollution control equipment.

The Board reserves its rights to vary all or any of the condition in the consent,
if due to any technological improvement or otherwise such variation (including
the change of any control equipment, other in whole or in part is necessary).

Renzochem Industries P Ltd, SRO/Akola/I/R/L/982 18000



Schedule-Ill
Details of Bank Guarantees

Sr.
No.
1

2

Consent
(cto/o/Jsr

C t o R

C t o R

Amt of BG
Imposed

5.0

5.0

Submission
Period
15 days

15 days

Purpose of BG

Against Operation &
Maintenance of
pollution control
systems &
compliance of
consent conditions
Against recycling
100% treated effluent
for cooling purpose.

^Compliance
VP "Period
28/2/2017

28/2/2017

Validity
Date

31/05/2017

31/05/2017

Benzochem Industries P Ltd, SRO/Ako!a/!/R/L/98218000



Schedule-IV
General Conditions:
1) The consent is issued based on self assessment made by you and submitted in

prescribed Boards format. If any violation and submission of misleading
information notices, then the consent issued under product mix circular issued
by MoEF dated 14/12/2006 will stand automatically cancelled and you have to
follow the procedure of EIA notification for obtaining Environment Clearance.

2) The applicant shall provide facility for collection of environmental samples and samples of
trade and sewage effluents, air emissions and hazardous waste to the Board staff at the
terminal or designated points and ina.ll pay to the Board for the services rendered in this
behalf. If the MIDC pipeline is broken/ overflowing chamber, in such cases industry shall
not discharge their treated effluent into MIDC drain, it shall be sent to CETP by tanker.

3) Industry should monitor effluent quality, stack emissions and ambient air quality
monthly/quarterly.

4) The applicant shall provide ports in the chimney/(s) and facilities such as ladder, platform
etc. for monitoring the air emissions and the same shall be open for inspection to/and for
use of the Board's Staff. The chimney(s) vents attached to various sources of emission
shall be designated by numbers such as S-l, S-2, etc. and these shall be painted/
displayed to facilitate identification.

5) Whenever due to any accident or other unforeseen act or even, such emissions occur or is
apprehended to occur in excess of standards laid down, such information shall be
forthwith Reported to Board, concerned Police Station, office of Directorate of Health
Services, Department of Explosives, Inspectorate of Factories and Local Body. In case of
failure of pollution control equipments, the production process connected to it shall be